PRODUCT

S/N RANGE

F16

F16 1511 xxx

pos.

part number

part description

part description

1 050.0011F Slide Slide

2 020.0156 SCREW SPRINGB Screw SSM6x20

3 020.0111 Washer M6 Washer M6 DIN7980

4 020.0146B Screw M6 x 35 Screw M6 x 35

5 032.0026F Motor holder Motor holder

6 032.0016 RACK Rack

; 020.0086/X Rail Rail set Alu (L+R)

9 020.0086/S Screw Rail screw for Mark Il frame SSM4x20

10 032.0004BX.2A Back panel plate Back panel plate

11 020.0101 Screw Panel Screw BKVZM4x8

12 020.0081 Screw end plate End Screw BKVZM6x20

13 020.0077 End plate End plate

14 032.1022 Frame Frame

15 020.0056/S Setting screw Screw SSM4x20

16 020.0061/X Capstan hub Capstan hub assembly

17 020.0315 Arm for capstan Arm for capstan

18 020.0459 Socket Socket 16 Amp 250V

19 020.0464 Screw M4 x 10 Screw M4 x 10

20

21 020.0182 Grounding Grounding Screw/washer/Nut

22

23 020.0031 COUPLING NUT Coupling nut (Main cable) PG11

i: 020.0037 Cable clamp Cable clamp

26 020.0001/2 Control unit YSW Control Unit YSW model 1 220v
020.0001/21 Control unit YSW Control Unit YSW model 1 110v

27 020.0017 Fuse 5x20 F2A Fuse 5x20 F2A

28 032.0007 Front panel Front panel

29 020.0011 Switch Magnet Switch

30 020.0206 LED indicator set LED indicator set

31 030E.0091/Y Motor switch Motor switch (5-pin) 220-240V YELLOW
030E.0092/Y Motor switch Motor switch (5-pin) 110-120V YELLOW

32 020.0111 Washer M6 Washer M6 DIN7980

33 020.0201 Sensor Sensor

34 020.0052 ELECTRO MAGNET Electro Magnet

35 020.0460 Adaptor Adaptor D43 x d38

36 020.0461 Adaptor Adaptor D43 x d33

37 020.0036 Main cable complete Main cable complete 220-240V




F16




